SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 12 / 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 28.NOV.2019 181155

Date: 28.NOV.2019 18.12:49
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 670.04498 MHz -64.22 dBm -51.22 dB 30.000 MHz 690.000 MHz 100.000 kHz 664.43778 MHz -64.53 dBém -51,53 dB
725,000 MHz 1.000 GHz 100.000 kHz 846.29121 MHz -64,06 dBm -51.06 dB 725,000 MHz 1,000 GHz 100.000 kHz 881.73077 MHz -64,17 dBm -51,17 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.46288 GHz -35.07 dBm -22.07 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.14496 GHz -43.33 dBm -30.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -49.58 dBm -36.58 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -49,53 dBm -36.53 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.78730 GHz -51.53 dBm -38.53 db 7.000 GHz 9,000 GHz 1.000 MHz 8.78680 GHz -51.65 dBm -38.65 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 654.21289 MHz -64.10 dBm -51.10 dB 30.000 MHz 690.000 MHz 100.000 kHz 654.21289 MHz -64.42 dBm -51.42 dB
725,000 MHz 1.000 GHz 100.000 kHz 8B84.47802 MHz -64,06 dBm -51.06 dB 725,000 MHz 1,000 GHz 100.000 kHz 879.80769 MHz -64,02 dBm -51,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.46338 GHz -39.75 dBm -26.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.43 dBm -31.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -49.44 dBm -36.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98275 GHz -49,69 dBm -36.60 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.80880 GHz -51.65 dBm -38.65 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90777 GHz -51.61 dBm -38.61 dB
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FCC RF Test Report

Report No. : FGON0608

LTE Band 12 / 3MHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 661.46927 MHz -64.18 dBm -51.18 dB 30.000 MHz 690.000 MHz 100.000 kHz 683.89805 MHz -64.61 dBém -51.61 dB
725,000 MHz 1.000 GHz 100.000 kHz 902.33516 MHz -64,32 dBm -51,32 dB 725,000 MHz 1,000 GHz 100.000 kHz 976.78571 MHz -64,16 dBm -51,16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -43.54 dBm -30.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.46138 GHz -41.68 dBm -28.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -49.68 dBm -36.68 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -49.42 dBm -36.42 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85004 GHz -51.20 dBm -38,30 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.80430 GHz -51.58 dBm -38.58 di
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -63.95 dBm -50.95 dB 30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -64.36 dBm -51,36 dB
725,000 MHz 1.000 GHz 100.000 kHz 877.33516 MHz -64,24 dBm -51,24 dB 725,000 MHz 1,000 GHz 100.000 kHz B8B4.47802 MHz -64,19 dBm -51,19 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -45.04 dBm -32.04 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.46088 GHz -36.78 dBm -23.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -49.55 dBm -36.55 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -49,50 dBm -36.50 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80480 GHz -51.53 dBm -38.53 db 7.000 GHz 9,000 GHz 1.000 MHz 7.84054 GHz -51.67 dém -38.67 d&
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LTE Band 12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | Range Up RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64.34 dBm -51.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 686.20690 MHz -64.31 dBém -51,31 dB
725,000 MHz 1.000 GHz 100.000 kHz 848.48901 MHz -64,13 dBm -51,13 dB 725,000 MHz 1,000 GHz 100.000 kHz 986.95055 MHz -64,19 dBm -51,19 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.46138 GHz -37.83 dBm -24.83 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.46088 GHz -35.01 dBm -22,01 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -49.26 dBm -36.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -49,56 dBm -36.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.76281 GHz -51.37 dBm -38.37 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.79430 GHz -51.23 dBm -38.23 d&
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Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow | Range Up RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -63.20 dBm -50.20 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -64.73 dBm -51.73 dB
725,000 MHz 1.000 GHz 100.000 kHz 909.20330 MHz -64,20 dBm -51,20 dB 725,000 MHz 1,000 GHz 100.000 kHz 974.31319 MHz -64,14 dBm -51,14 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.46138 GHz -37.48 dBm -24.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.46088 GHz -37.89 dBm -24.689 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96825 GHz -49.69 dBm -36.69 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.41382 GHz -49,49 dBm -36.49 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.79780 GHz -51.48 dBm -38.48 db 7.000 GHz 9,000 GHz 1.000 MHz 7.82004 GHz -51.67 dém -38.67 d&
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Report No. : FGON0608

LTE Band 12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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a oo
: " A A
Ref Level 0.00 dBm Offset 5.00 d& Mode Auto Sweep Ref Level 0,00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit fheck PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
1 . | ~
-50 dBm
f“"'L'"' iy R Bt ey | 1 L e
-60 dBm J
i e
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -63.80 dBm -50.80 dB 30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -64.65 dBém -51.65 dB
725,000 MHz 1.000 GHz 100.000 kHz 829.53297 MHz -64,08 dBm -51,08 dB 725,000 MHz 1,000 GHz 100.000 kHz 892 44505 MHz -64,39 dBm -51,39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -44.60 dBm -31.60 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.46138 GHz -38.97 dBm -25.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -49.50 dBm -36.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -49.42 dBm -36.42 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.81280 GHz -51.56 dBm -38.56 db 7.000 GHz 9,000 GHz 1.000 MHz 8.77731 GHz -51.61 dBm -38.61 dB
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LTE Band 12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64.54 dBm -51.54 dB 30.000 MHz 690.000 MHz 100.000 kHz 584.61769 MHz -64.57 dBém -51,57 dB
725,000 MHz 1.000 GHz 100.000 kHz 949.31319 MHz -64,27 dBm -51,27 dB 725,000 MHz 1,000 GHz 100.000 kHz 874.58791 MHz -64.25 dBm -51,25dB
1.000 GHz 3.000 GHz 1.000 MHz 2.44839 GHz -38.35 dBm -25.35 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.44639 GHz -38.43 dBm -25.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96325 GHz -49,33 dBm -36.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -49,47 dBm -36.47 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.83954 GHz -51.55 dBm -38.55 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.78930 GHz -51.54 dBm -38.54 dB
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SPORTON LAB.
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Report No. : FGON0608

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -63.12 dBm -50.12 dB 30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -64.45 dBm -51.45 dB
725,000 MHz 1.000 GHz 100.000 kHz 760.30220 MHz -64,22 dBm -51,22 dB 725,000 MHz 1,000 GHz 100.000 kHz 767.71978 MHz -64,11 dBm -51,11dB
1.000 GHz 3.000 GHz 1.000 MHz 2.44589 GHz -37.26 dBm -24.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.44839 GHz -34.22 dBm -21,22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -49.34 dBm -36.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98275 GHz -49,58 dBm -36.58 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80180 GHz -51.57 dBm -38.57 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.77131 GHz -51.44 dBm -38.44 d&
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Highest Channel / QPSK

Highest Channel / 16QAM

: ) =] =
Ref Level 0.00 dém Offset 5.00 de Mode Auto Sweep Ref Level 0,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PAR Limit l‘thnrk PAR
10 4dpe_SPURIOUS LINE ABS PABS 10 dE_EPURIOUS |INE ABS
SPURIOUS_LINE_ABS_ B LINE_ABS_
-20 dBr -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 derr | - -50 dBm T -
| y [N I | (I USSR S
-60 dBr -60 dBm
<70 dB <70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -64.22 dBm -51.22 dB 30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -64.48 dBm -51.48 dB
725,000 MHz 1.000 GHz 100.000 kHz 762.50000 MHz -64,19 dBm -51,19 dB 725,000 MHz 1,000 GHz 100.000 kHz 911.40110 MHz -64,19 dBm -51,19 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.44589 GHz -36.34 dBm -23.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.23 dBm -32.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -49.43 dBm -36.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -49,37 dBm -36.37 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.81330 GHz -51.28 dBm -38.28 db 7.000 GHz 9,000 GHz 1.000 MHz 8.80130 GHz -51.45 dBm -38.45 d&
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o a0, FCC RF Test Report Report No. : FGON0608
Frequency Stability|
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0012
30 Normal Voltage 0.0033
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0056
0 Normal Voltage 0.0058
-10 Normal Voltage 0.0051 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0045
20 Normal Voltage 0.0052
20 Battery End Point 0.0012
Note:
1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International (Kunshan) Inc. Page Number : B158 of B365
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o a0, FCC RF Test Report Report No. : FGON0608

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.83 4.93 4.75 5.88 PASS
Highest CH - - - -
Sporton International (Kunshan) Inc. Page Number : B159 of B365
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o a0, FCC RF Test Report Report No. : FGON0608

LTE Band 13 / 10MHz / QPSK
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LTE Band 13 / 10MHz / 16QAM
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e % FCC RF Test Report Report No. : FGON0608

SPORTON LAB.

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |[16QAM| QPSK |16QAM
Lowest CH - - - - 4.905 | 4.885 - - - - - -
Middle CH - - - - 4.925 | 4905 | 9.79 9.79 - - - -
Highest CH - - - - 4.935 | 4.935 - - - - - -
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o a0, FCC RF Test Report

Report No. : FGO9N0608

LTE Band 13

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5SMHz /| 16QAM

o o
Ref Level 25.00 cbm  Offset 500 b = RBW 100 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
[VFTEN] 15.19 dBm) 14.76 dBm)
20 ! 780.43900 MHz| 20 779.96000 MHz|
4 e At | et ety 1. A ALY 26.00 dB)| 104 A A e I v 26.00 dB|
f Bwe l 4.905000000 MHz| H Bwe \ 4.885000000 MHZ|
q factor | 159.1 q factor 159.7
ad J 9 - 0 ] 9
v/ \ 1
-0 . -10
/ ,"
20 .’ 20 7 T
/ J \
30 BT Aasy RA VY e 30 I L) VAT NS
a0 d 40 di
e A o
-50 df -50 di
-60 -60
70 d 70 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 780.439 MHz 15.19 dam nd8 down 4.905 MHz ML 779,96 MHz 14.76 dam nd8 down 4,885 MHZ
T 1 777.072 MHz -10.86 dBm nd8 26.00 dB TL L 777.082 MHz -11.34 dam n 26,00 d8
T2 1 781.978 MHz -10.72 dBm Q factor 159.1 T2 1 7B1.968 MHz -11.55 dam Q factor 189.7
L U J wa L JU J L]

Date: 29.NOV.2016 10:3528

Date: 29, NOV 2019 10:35:38

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 25.00 cbm  Offset 500 b = RBW 100 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.00 dBm)| M1[] 15.20 dBm)
20 y 782.01000 MHz| 20 i‘ 783.29900 MHz|
10d N e A P A ABE 26.00 dB| 104 Prn S NN e T BB e, sy 26.00 dB)
J Bwe \ 4.925000000 MHz| f‘ Bwe 1 4.905000000 MHZ|
| Q factor 158.8 Q factor 159.7)
ad f 2! 0d ; 2! ‘\
Tf 24
-0 -10 - L
f’ / \
20 df 20 df \
7 - 7 T
[ L P’ P |
A i =1 -39 S S v
A ey o e VN
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 782.01 MHz 15.09 dBm nd@ down 4.925 MHz M1 7B3.299 MHz 15.20 dBm nd@ down 4,905 MHZ
T 1 779.532 MHz -11.09 dam nd8 26.00 dB TL L 779.542 MHz -10.71 dbm nd8 26,00 d8
T2 1 784.458 MHz -11.07 d8m Q factor 158.8 T2 1 7B4.448 MHZ -10.97 dém Q factor 189.7

L it J -

Date: 29.NOV.2016 10:44.28

\ ) J [

Date: 29, NOV 2019 10:44:38

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 25.00 dém  Offset 5,00 db & RBW 100 kHz Ref Level 2500 dém Offset 5.00 dé & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.75 dBm| mili] 14.49 dBm|
20 s 78339100 MHzZ| 20 783.31100 MHz
e A I e B 26.00 dB o e, SR 26.00 dB
] Bw 4.935000000 MHz i Bw 4.935000000 MHz
/ Qfa 4 158.7 Q fa 158.7
od T od 4
e Ty
10 - -10
\ /
-20d \ 20 d ‘L,
A \ \
M \ o Y |
& - o oL 2
e A e
a0 df -40 di
50 d -50 di
600 -60
o d 70 di
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 783.381 MHz 14.75 dBm ndB down 4.935 MHz ML 7E3.311 MHz 14,43 dBm ndB down 4,935 MHz
T1 1 782.012 MHz -11.34 d8m nds 26.00 d8 T1 1 782.022 MHzZ -11.41 d8m nds 26.00 da
T2 1 785.948 MHz -11.18 dém  factor 158.7 T2 1 766,958 MHz -11.34 dém  factor 158.7

J

Date: 29.MOV.2018 10.47.07

L )i ] -

Date: 20, NOV.2019 10:46:57
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 13

Middle Channel / 10MHz /| QPSK

Middle Channel / 10MHz / 16QAM

Date: 29.NOV.2016 10:67.55

Date: 29, NOV 2018 10:57.45

Spectrum i Spectrum =
Ref Level 25.00 cbm  Offset 500 b = RBW 300 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
" m M1l 16.63 aBm N WL MAL] 17.00 aBm
20 N P 781.4010 MHzZ| @ X 783.9190 MHz
w0 A o T nde 26.00 dB wd i il 1 e 26.00 dB
b 7 Bu | 9.790000000 MHZ * 7 Bw ‘|\ 9.790000000 MHZ|
[ Q factor 79.89 Q factor 80.0
0 ; ! ! 0 dey [ ! T !
] 1 T 13
-10 dBm ’? - -10 dBm. i 5
/ \ \
/ N / \
-20 dem . - -20 dBm - -
/ \ | / -
30 dBm o <1 — -30 dém A e = =
-40 dam -40 dBm £
= ' e S0 B -
-60 dBm -60 dBm:
-70 dBm -70 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 781.401 MHz 16.63 dam nd8 down 9.79 MHz ML 7B2.310 MHz 17.08 dam nd8 down 9,79 WHz
TL 1 777.105 MHz -9.78 dBm nd8 26.00 dB T1 L 777.185 MHz -9.76 dBm nd8 26.00 dB
T2 1 786.895 MHz -8.96 dBm Q factor 79.8 T2 1 7B6.975 MHz -9.26 dBm Q factor 80.0
8 JL J JL 4 -
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o a0, FCC RF Test Report Report No. : FGON0608

Occupied Bandwidth

Mode LTE Band 13 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |[16QAM| QPSK |16QAM
Lowest CH - - - - 4.51 4.48 - - - - - -
Middle CH - - - - 4.50 4.50 8.97 8.97 - - - -
Highest CH - - - - 4.50 4.47 - - - - - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 13

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5SMHz / 16QAM

[= (=
v v
Ref Level 25.00 cbm  Offset 500 b = RBW 100 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 0dE  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 553 dBm)| MI[1] 15.07 dBm
20 A ¥ 781.526800 MHz @ , T 779.01000 MHz
0 Mmoot A 4.505404505 MHz 104 . e dreend Y] eV QE B 4.475524476 MHz]
T t -
] ' ]
od 4 0 1 v
-0 -10 . -
20 df / =20 di \\
/ \ \
30 —hT i == T LY oW
s
od o
AT
50 d
-60 -60
7o 70d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 781,528 MHz 15.53 dam ML 779.01 MHz 15.07 dam
T1 1 777.25225 MHz 9.34 dBm Oce Bw 4.505494505 MHz T1 L 777.27223 MHz 9.78 dBm Oce Bw 4,475524476 MHz
T2 1 781.75774 MHz 10.33 dBm T2 1 7B1.74775 MHz 9.14 dBm
L L J L L J

Date: 29.NOV.2016 10:35.58

Date: 29, NOV 2019 10:35.48

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum s pectrum &
Ref Level 25.00 cbm  Offset 500 b = RBW 100 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.33 dBm) ™M1[1 14.45 dBm)
20 781.92000 MHz| 20 m 781.73000 MHz|
10d i AT ety 4405504406 MHz 104 R F ORI 4.405504496 MHz|
T 1 i 1
ad . 4 od |
] \ / 4
-10 I -10 '
{r | \w
20 — T -20 T
[} | o |
EE A= - A dbmcy 1 KAreon o
Aufnr e o] ATy
40 di -40 di
50 df -50 di
60 -60
70 d 70 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 78192 MHz 16.33 dam ML TBL.73 MHz 14,45 dam
T1 1 779.75225 MHz 10.31 cBm Oce Bw 4,495504496 MHz T1 L 779.75225 MHz 9.51 dBm Oce Bw 4.495504496 MHz
T2 1 784.24775 MHz 10.50 dam T2 1 78424775 MHZ 9.48 dam
- — -
L L J L L J

Date: 29.NOV.2016 10:44.48

Date: 29 NOV 2019 10:44:58

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum = Spectrum | =
Ref Level 25.00 dém Offset 5.00 dé & RBW 100 kHz RefLevel 25,00 dém Offset 5.00 di & RBW 100 kHz
jo Att 30dB  SWT 1% ys @ VBW 300 kHz Mode Auto FFT b Att 0 de SWT 19 ps @ VBW 300 kHz Mode auto FFT
SGL Count 100/100 SGL Count 100,100
(@ 1Pk Max @7k ™ax
ML} 22 dBbm| Mi[1] 14.71 dBm
20 ,‘ T 785.74900 MHz| 20 . 784.10000 MHz|
g I L T g L 1y - ey 4.495504496 MHz 0 Bod e | T B e 4.465534466 MHZ|
T 1 [
ad ," \ 0 di /
/ \ [
-10 4’ -10 )/
-20 df ! \ -20 df
A \ oA
FETLTES e, _ [P SV v L
i Y RS
a0 df -40 di
-50 df -50 df
60 -60
=70 ds 70 d
CF 784.5 MHz 1001 pts SEan 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz.
Marker Markar
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
M1 1 785.749 MHz 15.22 dBm ML 1 784.1 MHz 14.71 dBm
T1 1 782.25225 MHz 10.41 dBm oce Bw 4.4955044596 MH2 Tl 1 782.27223 MHz 9.25 dBm oce Bw 4.465534466 MHZ
T2 1 786.74775 MHz 11.13 dBm T2 1 786.73776 MHz 10.25 dBm
Date: 29.NOV. 2018 10.47:17 DCate: 29.NOV. 2019 10.47:27
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o a0, FCC RF Test Report Report No. : FGON0608

Spectrum |5 Spectrum =
Ref Level 25.00 cbm  Offset 500 b = RBW 300 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.69 dBm) - [T 16.96 dBm)
20 Py P 782.8590 MHZ| 20 B /_7_ X 782.7590 MHz|
104 .- ] i ee B g 8.971028971 MHz 0 di N e bl ¥ £.971028971 MHz|
! ! B T
/ \ / |
O de / t 0 des a .
{ \ / \
-10 dBm 1 - -10 dém - -
| \ ] \
/ A / 1
20 dam - -20 dam -
/ Wb / VoA
-30 dém — T = -30 dém = R e
T ) ~
-40 dBm -40 dBm
et i
Ei-d8m 50T
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,859 MHz 17.69 dam ML 7B2.759 MHz 16.96 dam
T1 1 777.5245 MHz 10.43 dBm Oce Bw 5.971028971 MHz T1 L 777.5245 MHz 9.64 dBm Oce Bw 5.971028971 MHz
T2 1 7864955 MHz 10.85 dam T2 1 786.4955 MHz 10.32 dam
JL J L JL 4 -
Date: 29.NOV.2018 10:58.05 Date: 28 NOV 2018 10:58:15
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

Conducted Band Edge

LTE Band 13 / 5SMHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
vectrum x| spectrum 7
Ref Level 25.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 5.00 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 tvgrwr
20 dbifit $heck PAES 20 ghjfit Gheck PARS
Line _BPURIOUS_|INE_ABS H PAES Line _§PURIOUS_LINE_ABS PASS ”
10 dBm 10dem H
0 dam H 0 dem H
-10 dBm i I -10 dBm J l
20 dem { i -20 dBm
| |
_LINE_ABS_ / 1 i 5_LINE_ABS \ / l
\
-40 dem
JSYWEE TN =N
50 dam | ‘ 50 dem T i
Ll L)
40 dBm r FU\H_,V 4 ﬂ &0 dBm A i .
70 dBm i i 1 B Y - -
" | S - 70 9Bm I T
Btart 763.0 MHz 7007 pts Stop B06.0 MHz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | AL Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 77479021 MHz -74.09 dBm -39.00 d& 763.000 MHz 775,000 MHz 6.250 kHz 766,95005 MHz -76.34 dBm -41.34 dB
775.000 MHz 775.900 MHz 100.000 kHz 775,89236 MHz -52.44 dém -39.44 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.59565 MHz -64.51 dBm -51.51 dB
775.900 Mz 176,000 bz 30.000 kHz 775,96349 MHZ -55.63 dBm -42.63 dB 775.900 MHz 776,000 MHz 30.000 kHz 77591673 MHz -69.02 dBrm -56.02 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,34865 MHz 21,03 dBm -8.97 d& 776,000 MH= 788,000 MHz 100,000 kHz 78667532 MHe 21.09 dBm o o1 ds
788.000 MHz 788,100 MHz 30,000 kHz 78809076 MHz -68.88 dBm -55.88 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00475 MHz -51.34 dBm -38.34 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,45000 MHz -56.16 dBm -43.16 dB 788,100 MH= 783.000 MHz 100.000 kHz 788 11224 MHZ 47 34 dBm 3434 dp
793.000 MHz 806,000 MHz 6.250 kHz 795,74575 MHz -63.98 dBm -28.98 dB 793.000 MHz 806,000 MHz & 250 ks 25540505 MHz —83.26 cbm 26 26 db,
—
Y
I it [ v

Date: 29.NOV 2018 10:40:52

Date: 28 NOV 2019 10:52:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ ] o
5 um o) Sp um 7
Ref Level 25.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 25.00 d&m  Offset 5.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avgPwr
20 dbifit $heck PARS 20 gbiit Gheck PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PA
10 dBm 10 dBm
0 dem IFM‘ ‘ 0 dBm ‘
-10 dem | l -10 dBm i
-20 dBm f 20 dem ’
r \ f \
_LINE_ABS_ ]l L / \
N 'l r-«.—a_.\\s
-50 dem rf Hl -50 dBm /"')
60 derm /J -60 dem |
; o, i ™
70 dam 7 o 70 dBm: I
Btart 763.0 MHz 7007 pts Stop 806.0 MHz ||| Start 768.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs | ALim Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,97003 MHz -62.71 dém -27.71 db 763,000 MHz 775.000 MAz 6.250 kHz 774.70620 Az 7565 dbrm 40.65 0B
775.000 MHz 775.900 MHz 100.000 kHz 775.87797 MHz -44.74 dBm -31.74 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,89775 MHz -58.37 dBm -45.37 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.98387 MHz -48.48 dBm -35.48 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99895 MHz 61.75 dbm 46.75 db
776.000 MHz 788.000 MHz 100.000 kHz 780.76523 MHz 6.56 dBm -23.44 dB 776.000 MHz 788.000 MHz 100.000 kHz 784.72128 MHz 6.67 dBm -23.33 d8
788,000 MHz 788,100 MHz 30.000 kHz 78804211 MHz -53.34 dém -40.34 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01044 MHz -45.95 dBm -32.95 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.13182 MHz -48.82 dBm -35.682 dB 788,100 MH= 783.000 MH2 100,000 kHz 78835600 MHz 4175 dBm 2675 dB
793.000 MHz 806.000 MHz 6.250 kHz 79325325 MHz -66.93 dEm -31.93 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.26623 MHz -61.32 dbm -26.32 dB
—
Y
i i 1 w
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SPORTON LAB.
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LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pe m

Ref Level 25.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

um

Ref Level 2500 dém
SGL Count 100/100

offset 5.00 d& Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
) jmit Gheck
o0 abifil ¢heck PAKS 20 ol _
Line _$PURIOUS INE_ABS ” PABS Line _§PURIOUS_LINE_ABS I‘
10 dBm ” 10 dBm H
0 dem “ 0 dem “
-10 dBm - i ‘I -10 dBm ’ -
-20 dBm T -20 dBm |
{ | R I ’ \
_LINE_ABS_ J \ | SPURIDUS_LINE_ABS 1 ] 1
A !
J -40 dBm
/ ‘\"\-« A i H I L .rf \\
-50 dBm \ -50 dem: H ‘ . I
NI | \
40 dem r <Ay -50 dBm -y b
-70 dBm I + f I 1 -70 dem I it
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.93202 MHz -74.80 dBm -39.80 d& 763.000 MHz 775.000 MHz 6.250 kHz 768.36464 MHz -76.37 dbm -41.37 db
775.000 MHz 775,900 MHz 100.000 kHz 775.89505 MHz -53.71 dém -40.71 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,57587 MHz -64.48 dBm -51.48 dB
775.900 MHz 776.000 MHz 30,000 kHz 77598267 MHz -56.92 dBm -43.92 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98227 MHz -69.47 dbm -56.47 db
776.000 MHz 788,000 MHz 100.000 kHz 777.31269 MHz 19,53 dém -10.47 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 19.48 dBm -10.52 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.07358 MHz -68.95 d&m -55.95 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.06568 MHz -52.60 dBm -39.60 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.43531 MHz -57.14 dBm -44.14 dB 788,100 MHz 793,000 MHz 100.000 kHz 789,16119 MHz -48.60 dBm -35.60 dB
793.000 MHz 806,000 MHz 6.250 kHz 796.77273 MHz -65.88 dBm -30.88 dB 793.000 MHz 806.000 MHz 6.250 kHz 795,34416 MHz -64.82 dBm -29.82 dB
Y
Il j e

Date: 29.NOV 2018 10:42-28

Date: 28 NOV 2019 10:53:58

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

P

m

Ref Level 25.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

um

Ref Level 25,00 dém
SGL Count 100/100

Offset 5.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
20 dhipit ¢heck BAES 20 gbiit Gheck PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBrm 10 dBm
0 dBm I, ‘ 0dem ‘
-10 d8m , - -10 dem L
-20 dBm f |‘ 20 dem /
I | | . ] l
SPURIOUS_LINE_ABS_ J L SPURIOUS_LINE_ABS_ =] 1
-40 dem -40 dBm L.
-50 dam r[ _“\\I—\ 50 dBm /- N,
60 dem ’,J -60 dBm
70 d8m — 70 dBm | hins N
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 772,82617 MHz -62.58 dém -27.69 d& 763.000 MHz 775.000 MAz 6.250 kHz 774.74226 MHZ ~76.60 dBm ~41.60 dB
775.000 MHz 775,900 MHz 100.000 kHz 77589865 MHz -46.12 dém -33.12 d 775.000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -59.21 dBm -46.21 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99406 MHz -49.70 dBm -36.70 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.99955 MHz 62.05 dBm 49.05 db
776.000 MHz 788.000 MHz 100.000 kHz 78047752 MHz 5.65 dBm -24.35 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,16983 MHz 5.43 dBm -24.57 dB
786.000 MHz 788,100 MHz 30,000 kHz 788,08227 MHz -53.66 d&m -40.66 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01523 MHz -46.29 dbm -33.29 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -49.58 dBm -36.58 dB 785,100 MH= 753,000 MHz 100,000 kHz 786, 10245 MH= 47,15 dbm 20,15 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.01948 MHz -69.61 dém -34.81 d8 793.000 MHz B06.000 MHz 6.250 kHz 793.07143 MHz -62.01 dBm -27.01 dB
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LTE Band 13 / 10MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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Spectrum | n v
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Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.85015 MHz -73.98 dBm -38.08 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.35165 MHz -76.43 dbm -41.43 db
775.000 MHz 775,900 MHz 100.000 kHz 775.89595 MHz -53.65 dém -40.65 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.00764 MHz -64.37 dBm -51.37 dB
775.900 MHz 776.000 MHz 30,000 kHz 775.99925 MHz -56.22 dBm -43.22 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.92822 MHz -69.35 dBm -56.35 dB
776.000 MHz 788.000 MHz 100.000 kHz 77761239 MHz 20.99 dBm -9.01de 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 21.00 dém -9.00 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.00504 MHz -68.30 d&m -55.30 d& 786.000 MHz 788.100 MHz 30.000 kHz 788.03212 MHz -51.72 dBm -38.72 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.68986 MHz -56.72 dBm -43.72 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,10245 MHz ~48.32 dbm ~35.32 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.,22727 MHz -55.60 dBm -20.60 di 703.000 MHz 805,000 MHz 5.250 kHz 795.24026 MHz 5534 dbm “24.34 db
—
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Band Edge / Full RB

Spectrum I :%J
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763,000 MHz 775.000 MHz 6.250 kHz 774.82617 MHz -70.23 dBm -35.23 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88067 MHz -48.08 dBm -35.08 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99665 MHz -51.22 dBm -38.22 dB
776.000 MHz 788,000 MHz 100.000 kHz 762.61139 MHz 3.65 dBm -26.35 dB
766,000 MHz 788,100 MHz 30,000 kHz 768.07667 MHz -45,73 dBm -32.73 dB
788,100 MHz 793,000 MHz 100,000 kHz 788.21503 MHz -41,23 dBm -28.23 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.24026 MHz -54.11 dBm -19.11 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 13 / 10MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
m
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Rangelow | RangeUp | RBW | Freguency Pawer Abs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.77622 MHz -75.06 dém -40.06 dé 763.000 MHz 775.000 MHz 6.250 kHz 765.77522 MHz -76.60 dBm -41.60 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89056 MHz -54.85 dBm -41.85 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,64870 MHz -64.54 dBm -51.54 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98996 MHz -57.96 dBm -44.96 dB 275.900 MHz 776.000 MHz 30.000 kHz 77582952 MHz ~69.57 dBm 56,57 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.56444 MHz 19.63 dém -10.37 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,38761 MHz 19.52 dBm -10.48 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.03661 MHz -68.35 d&m -55.35 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.06239 MHz -53.29 dBm -40.29 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.68007 MHz -57.20 dém -44.20 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.11224 WMHz -49.58 dBm -36.58 dB
793.000 MHz 506,000 MHz 6.250 kHz 795.25325 MHz -57.72 dém -22.72 dB 293.000 MHz 806.000 MHz 6.250 kHz 705.07902 MHz 62.95 dBm -27.05 dB
—
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763.000 MHz 775.000 MHz 6.250 kHz 774.80220 MHz -60.31 dBm -34.31 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.89505 MHz -49.19 dBm -36.19 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.99905 MHz -51.98 dBm -38.98 dB
776.000 MHz 788.000 MHz 100.000 kHz 783.95405 MHz 2.73 dBm -27.27 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.03472 MHz -45.78 dBm -32.78 db
788,100 MHz 793,000 MHz 100.000 kHz 788.35699 MHz -41.53 dBm -28.53 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.17532 MHz -55.74 dBm -20,74 dB
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SPORTON LAB.
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Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 29 NOV 2019 10:44:17

Date: 28 NOV 2019 10:43:23

o o
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Ref Level 0.00 dem  Offset 5.00 d2 Mode Auto Sweep Ref Level 0.00 dem Offset 5.00 d& Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz ~63,00 dBm ~50.99 dB 30,000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz ~64.28 dBm -51.28 dB
806.000 MHz 1.000 GHz 100.000 kHz 874.39930 MHz -63.44 dbm -50.44 dB 806.000 MHz 1,000 GHz 100.000 kHz 503.29085 MHz -64.03 dBm -51.03 db
1.000 GHz 3.000 GHz 1.000 MHz 2.44939 GHz -40.79 dBm -27.79 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.44839 GHz -41,59 dBm -28.59 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98335 GHz -49,72 dBm -36.72 db 3.000 GHz 8,000 GHz 1.000 MHz 6.962385 GHz -40,71 dBém -36.71 dB
{ 1 J L] ( )| J L]

Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz ~64.23 dBm -51.22 dB 30,000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz -64.39 dBm -51.39 dB
806.000 MHz 1.000 GHz 100.000 kHz 998.10945 MHz -63.83 dbm -50.83 dB 806.000 MHz 1,000 GHz 100.000 kHz 977.45877 MHz -63.78 dBm -50.78 db
1.000 GHz 3.000 GHz 1.000 MHz 2.44939 GHz -37.63 dBm -24.63 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.44639 GHz -37.79 dBm -24.79 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99535 GHz -49.60 dBm -36.60 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.98785 GHz -49.55 dBm -36.55 dB
—_— —_—
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SPORTON LAB.

FCC RF Test Report Report No. : FGON0608

LTE Band 13 / 5MHz

Highest Channel / QPSK Highest Channel / 16QAM

Spectrum u%;" Sp ué]
Ref Level 0.00 dem  Offset 5.00 d2 Mode Auto Sweep Ref Level 0.00 dem Offset 5.00 d& Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 737.54098 MHz 63,73 dBm -50.72 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E3.29260 MHz ~64.42 dBm -51.42 dB
806.000 MHz 1.000 GHz 100.000 kHz 914.14943 MHz -63.52 dbm -50.52 dB 806.000 MHz 1,000 GHz 100.000 kHz 834.74613 MHz -63.87 dBm -50.87 db
1.000 GHz 3.000 GHz 1.000 MHz 2.44789 GHz -38.51 dBm -25.51 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.44589 GHz -40.50 dBm -27.60 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.96335 GHz -49.78 dBm -36.78 db 3.000 GHz 8,000 GHz 1.000 MHz 6.99435 GHz -49.45 dBm -306.45 d&
—_— —_—

{ I J ]
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Date: 28 NOV 2019 10:54:52

LTE Band 13 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low |  Range Up RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 732.77886 MHz ~64.18 dBm ~51.18 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E4.39155 MHz ~64.44 dBm -51.44 dB
806.000 MHz 1.000 GHz 100.000 kHz 9688.02649 MHz -63.65 dbm -50.65 dB 806.000 MHz 1,000 GHz 100.000 kHz 872.94503 MHz -63.75 dBm -50.75 db
1.000 GHz 3,000 GHz 1.000 MHz 2.44839 GHz -39,52 dBm -26.52 dB 1,000 GHz 3,000 GHz 1.000 MHz 2.44539 GHz -41,38 dBm -28.88 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.95185 GHz -49.65 dBm -36.65 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.98885 GHz -48.76 dBm -36.76 db
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Frequency Stability|
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0010
40 Normal Voltage 0.0012
30 Normal Voltage 0.0035
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0056
0 Normal Voltage 0.0058
-10 Normal Voltage 0.0051 PASS
-20 Normal Voltage 0.0021
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0045
20 Normal Voltage 0.0052
20 Battery End Point 0.0013
Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID : 2APQU-K779HSDL
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Report Version
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LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.07 5.19 5.94 6.29
Middle CH 4.96 4.99 5.83 6.09 PASS
Highest CH 5.07 4.99 5.65 6.06
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LTE Band 25/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB
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LTE Band 25/ 20MHz / 16QAM
Lowest Channel / 1RB

Lowest Channel / Full RB
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Ref Level 26.20 dom  Offset 6,20 b Ref Level 26.20 dom  Offset 6,20 b

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

s B

Hie e
o o =
0.0 0.0
3\ 2 w
1 3 3
1E | - 1E- .
\ - L Y
. . \
1E 1E T
|
|

1 1

CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | o | 1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 19.24 dBm 25,29 dBm 5.95 d8 2.96 dB 5.36 dB dB B Trace 1 20,41 dBm 27.49 dBm 7.08 d8 2.99 d8 5.01 d8 6.09 d8 6.70 dB
I e—— I e——
L L J L]

Date: 29.NOV.2016 13.48:41 Date: 29.NOV.2016 13.48:30

Highest Channel / Full RB

Highest Channel / 1RB

Spectrum |5 Spectrum |5
Ref Level 26.20 dom  Offset 6,20 b Ref Level 26.20 dom  Offset 6,20 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
e
= o
0.0 — 0.0 .
[ 3 . 3
%
o R
1E- 1E-
{ X N X
\ Y \
1€ \ 1€
i1
1 \ 1 ﬂt
CF 1.905 GHz Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.60 dBm 25,37 dBm 5.77 d8 3.19 dB 5.39 dB Trace 1 20,55 dBm 27,55 dBm 7.00 d8 3.01 d8 5.01 d8 6.06 dB 6.58 dB
— e . —
L )i J [ L il ] WD e

Date: 29.NOV.2016 13.48.10

Date: 29.NOV.2016 13.48.20
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |[16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.264 | 1.301 | 3.039 | 2.991 | 4.945 | 4955 | 9.89 9.79 | 14.266 | 14.326 | 20.18 | 20.14
Middle CH 1.290 | 1.276 | 3.027 | 2.991 | 4.825 | 4.805 | 9.75 9.67 | 14.386 | 14.116 | 20.18 | 20.02
Highest CH 1.267 | 1.270 | 3.039 | 3.009 | 4.995 | 4.905 | 9.97 9.97 | 14.416 | 14.206 | 20.06 | 19.94
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25

Lowest Channel / 1.4MHz /| QPSK

Lowest Channel / 1.4MHz / 16QAM

s pectrum &
Ref Level 26.20 cbm  Offset 620 0B = RBW 30 khz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
LT 15.85 dbm)| MI[1] 15.08 dBm
20 ¥ 185086500 GHz| 20 1.8 6150 GHz|
P TN N 26.00 dB , i 26.00 de
w0d i Bw 1.264300000 MHZ, 104 7 1.300700000 MHZ|
Qfactor 1463.9 qfactor 1\ 1422.6
ad 0 di |
Iy 7
-10 '7{ -10
/ N L
A e I
A ey A
a0 df 40 di
50 df 50 d
&0 -60
<70 df =70 di
CF 1.0507 GHz 1001 pts Span 2.8 MHz CF 1.8507 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1850865 GHzZ 15.85 dBm nd@ down 1.2643 MH2 M1 1.B503615 GHz 15.08 dBm nd@ down 1.2007 MHZ
T1 1 18500534 GHz -10.20 dBm nd8 26.00 dB T1 L 1.8500594 GHz -10.71 dBm nd8 26,00 d8
T2 1 18513238 GHz -9.82 dBm Q factor 1463.9 T2 1 1.8513601 GHz -11.11 d8m Q factor 1422.6
L L J L L J
Date’ 29.NOV. 2018 11:37:24 Date: 28 NOV 2018 11:37:45
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM
ectrum s pectrum &
Ref Level 26.20 cbm  Offset 620 0B = RBW 30 khz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
- MI[1] 5.89 dbm)| MI[1] 14.76 dBm
20 1.87965030 GHz| 20 o 1.87969230 GHz
’,—mﬂJ\r N R, 26.00 dB 9 P 26.00 dB
w0d Bw W‘\. 1.289500000 MHZ, 104 Bw 1.275500000 MHZ|
Q factor 1457.6) qfactor | 14737
od 0 d 7
= T4,
-10 -10 /
20d A 20 d /
) I e B an ’ P At .
G P ants i A
a0 df 40 di
50 df 50 d
60 -60
<70 df =70 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LE796503 GHz 15.89 dam nd8 down 1.2805 MHz ML L 18795923 GHz 14.76 dam nd8 down 12755 MHz
T1 1 18793483 GHz -10.17 dbm nd8 26.00 dB T1 L 18793538 GHz -11.29 dam nd8 26.00 d8
T2 1 1.B806378 GHz -9.97 dBm Q factor 1457.6 T2 1 1.8806294 GHz -11.31 d8m Q factor 1473.7
L L J L L J

Date: 29.NOV.2016 11:3825

Date: 29, NOV 2019 11:38:45

Highest Channel / 1.4MHz / QPSK

Highest Channel /

1.4MHz / 16QAM

Spectrum s Spectrum &
Ref Level 26.20 dém  Offset 6.20 dB & RBW 30 kHz Ref Level 26.20 dBm  Offset £.20 dB & RBW 30 kHz
o Att 0B SWT  63.2ps @ VBW 100kH:  Mode Auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.49 dm|  mifi] 15.78 dBm|
20 1.91438390 GHz 20 ¥ 1.91444550 GHz
A " 26.00 dB| ; e P n b P B 26.00 d8)
wd 4 1.267100000 MHz, n B \ 1.269900000 MHz
\ 1510.8 Qe \ 1507.5
od * od N
\ Ty T2
k: ¥
-0 ~ - -10 3
20d SVl RN N 204 !
AT o P T T ]
a0 d ~30°
-40d 40 d
50 d -50 di
60 -60
70 d -70 di
CF 1.9143 GHz 1001 pts Span 2.8 MHz CF 1.9143 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 15143339 GHz 16.43 dBm ndB down 1.2671 MHz ML 15144455 GHz 15.78 dBm ndB down 12659 MHz
T1 1 1.9136706 GHz -9.44 dBm ndé 26.00 dB T1 1.913665 GHz -10.11 dém ndé 26.00 d8
T2 1 15149378 GHz -9.64 dBm  factor 1510.8 T2 1 1.514935 GHz -10.21 dém  factor 1507.5
L L J L JL J

Date: 29.NOV.2018 11:38.25

DCate: 20, NOV.2019 11:29:46
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25

Lowest Channel / 3MHz /| QPSK

Lowest Channel / 3MHz / 16QAM

Date: 29.NOV.201§ 120140

Date: 29 NOV 2018 120201

s pectrum &
Ref Level 26.20 cbm  Offset 620 0B = RBW 100 kHz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
PGS 16.52 dBm)| . MI[1] 15.90 dBm
20 % ) 185181170 GHz 20 185050500 GHz
M b nd s e eestd hadins - =atadal 26.00 dB)| e A AT 26.00 dB|
w0d Bw | 3.039000000 MHZ, 10d Bw 2.991000000 MHZ|
i/ Q factor \ 609.4 | Q factor 618.7
od 0 d
J {
-10 -10
/ \ 7
20d = XN 20 d !
E v T E vy =
N e PR ~
a0 30
a0 df -40 di
50 df 50 d
60 -60
<70 df =70 di
CF 1.0515 GHz 1001 pts Span 6.0 MHz CF 1.8515 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B518117 GHz 16.52 dBm nd@ down 3.039 MHz M1 1.850505 GHz 15.90 dBm nd@ down 2,991 MHZ
T1 1 18499715 GHz -9.58 dBm nd8 26.00 dB T1 L 1.8500015 GHz -9.93 dBm nd8 26,00 d8
T2 1 1,8530105 GHz -9.84 dBm Q factor 609.4 T2 1 1.8529925 GHz -10.44 dBm Q factor 618.7
L I 4 - [S JL 4

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

Date: 29.NOV.2016 120221

Date: 29 NOV 2018 120241

ectrum s pectrum &
Ref Level 26.20 cbm  Offset 620 0B = RBW 100 kHz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att a0de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
CHEY 16.74 dBm
20 P 3 20 187902300 GHz
AT 26.00 dB| , 26.00 dB)
w0d 1 3.027000000 MHZ, 10d 7 2.991000000 MH|
/ Q factor 621.3) { Q factor 628.2
od 0 d
¢
-10 -10
]
20 d i C -20d — / —
pae; P >
30 <30
a0 df 40 di
50 df 50 d
60 -60
<70 df =70 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f L BBOS754 GHz 17.31 dam nd8 down 3.027 MHz ML 1879023 GHz 16.74 dBm nd8 down 2,991 WHz
T1 1 L.B784775 GHz -6.62 dBm nd8 26.00 dB T1 L 18785135 GHz -9.06 dBm nd8 26,00 d8
T2 1 1.BB15045 GHz -8.92 dBm Q factor 621.3 T2 1 1.8815045 GHz -9.47 dBm Q factor 628.2
L L J L L J

Highest Channel /3MHz / QPSK

Highest Channel

I3MHz / 16QAM

Date: 29.NOV.2016 12:03.01

Date: 29 NOV 2018 12.08:21

Spectrum s Spectrum &
Ref Level 26.20 dBm  OFfset 620 db @ RBW 100 knz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P Miax (e 17x Max
™I g 17.91 dbm)| MI[1]
20 . _J 191450100 GHz| 20 1.
s et niiuntnd Badia " -0 26.00 dB fmme o e o B 26.00 dB
1od 7 Bu 2.039000000 MHz 10d 7 Bu 2.009000000 MHz
i Q factor \‘ 630.0| / Q factor 635.5
od 0 d
T -
¥ ¥
-10 \ -10 f
o /
— R -l -~
20 R i\ 20 di . s |
=/ 20 dom
-30 -30
a0 df 40 di
s0d -50 df
60 -60
<70 df =70 di
CF 19135 GHz 1001 pts Span 6.0 MHz CF 1.9135 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1914501 GHz 17.91 dBm nd@ down 3.039 MHz M1 1.9122293 GHz 16.54 dBm nd@ down 2,009 MHZ
TL f 1.9119895 GHz -8.33 dBm nd8 26.00 dB L L 1.9119955 GHz -9.32 dBm nd8 26.00 dB
T2 1 1.9150285 GHz -8.23 dBm Q factor 630.0 T2 1 1.9150045 GHz -9.38 dBm Q factor 635.5
- — —
L I 4 - [S JL 4
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5SMHz /| 16QAM

Date: 29.NOV.2018 121811

Date: 29, NOV 2018 121831

= =
v v
Ref Level 26.20 cbm  Offset 620 0B = RBW 100 kHz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 100 kHz
o Att 0B SWT  18ps @ VBW 300kH:  Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.19 dbm)| MI[1] 13.61 dBm
20 185148100 GHz| 20 ! 1.8 2800 GHz|
. AN AR A B 26.00 dB| . Lo - AdB o X 26.00 dB|
10 i Bu 4.945000000 MHZ, 10 ; . Bw ! 4.955000000 MHZ|
I Q factor 374.4 Q factor \ 374.3
od ! od |
{ o |
k¢
-0 - -10
7 t ¥
-20d - - R -20 d e
AL M e e 0 - f
N . " e,
Al =l
a0 df 40 di
50 d -50 di
&0 -60
<70 df =70 di
CF 1.8525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1851481 GHz 15.19 dBm nd@ down 4.945 MH2 M1 1.854528 GHz 13.61 dBm nd@ down 4,955 MHZ
TL 1 1850042 GHz -10.60 dBm nd8 26.00 dB T1 L 1.850012 GHz -12.36 dam nd8 26.00 dB
T2 1 1854988 GHz -10.54 dBm Q factor 374.4 T2 1 1.854968 GHz -12.92 dém Q factor 374.3
L I 4 - [S JL 4

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 29.NOV.201§ 12.27.20

Date: 29, NOV 2018 12.27:00

ectrum i pectrum |F
Ref Level 26.20 GBm  Offset 6.20 OB @ RBW 100 kHZ Ref Level 26,20 cbm _ OFfset 6.20 db = RBW 100 kHZ
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att a0 dE SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1P% Max [0 10k Mar
W] 5.06 dBm G 13.46 dbm
20 N 1.08124900 GHz 20 T 1.87914100 GHz
) A AN e e 26.00 dB| . A A A DB, 26.00 dB|
0 Bu ! 4.825000000 MHz 10 T “ BV 4.805000000 MHZ]
Q factor 389.9 ! Q factor \ 391.1
ad o0d
/ |
-0 10 -
7 \ 7
20d - -20 df f
— v S i A
T ] e
T WA o ] A e fhomd Fon
-0 di
s0d -s0d
50 -0
704 704
GF 1.0 GHz 1001 pts Span 10.0 MHz GF 1.00 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1.881249 GHz 15.85 dem nd8 down 4.825 Mz ML 1.879141 GRz 14.45 dBm nd8 down 4805 MHz
L 1 1877552 GHz -10.22 dBm ndd 26.00 B T1 L 1677502 GHz -11.68 dBm ndd 25.00 d8
T2 1 1.882378 GHz 9.65 dBm Q factor 389.9 T2 1 1.882408 GHz -11.24 dBm Q factor 391.1
L I J L JU J

Highest Channel

/ 5SMHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 29.MOV.2018 12.27.41

Cate: 20, NOV.2019 12.26:01

Spectrum s Spectrum &
Ref Level 26.20 dém  Offset 6,20 db & RBW 100 kHz Ref Level 26.20 dém  Offset 6.20 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.01 dBm mili] 14.54 dBm|
20 M1 1.91395900 GHz| 20 A 1.91398900 GHz
T T T 26.00 dB . . P P 1. YO PP 26.00 dB
wd T = By 4.995000000 MHz 10 7 = B ) 4.905000000 MHZ
Qfa 383.2 / Qe \ 390.2
od od
Yo [
-10 \ -10 7 e
20 df 7 Y oy - -20 df — ~
Y Ry - -
0 d A
-40d 40 d
50 d -50 di
60 -60
70 d -70 di
CF 1.9125 GHz 1001 pts Span 10.0 MHz CF 1.9125 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 1.913959 GHz 15.01 dBm ndB down 4.995 MHz ML 1.513989 GHz 14.54 dBm nd@ down 4,905 MHz
T1 1 1910012 GHz -11.11 dém nds 26.00 d8 T1 1 1.910042 GHz -11.34 d8m nds 26.00 da
T2 1 1515007 GHz -11.25 dm  factor 363.2 T2 1 1514948 GHz -11.64 dam  factor 330.2
L L J - L JL J
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25

Lowest Channel / 10MHz /| QPSK

Lowest Channel / 10MHz / 16QAM

Date: 29.NOV.2018 124351

[= (=
v v
Ref Level 26.20 cbm  Offset 620 0B @ RBW 300 kHz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 556 dBm)| 15.84 dBm
20 Y 1.8 4400 GHz 20 1.8590760 GHz
AN N B 26.00 dB eSS 26.00 dB
10 di i Bu \ 9.890000000 MHz| 104 v 9.790000000 MHz
! Q factor Y\ 187.6 / Q factor L 189.9)
ad
] & A
-10 - \ "\
J’ L
20 d — AT =
oy " -
B " ]
-40 df -40 di
50 df 50 d
60 -60
<70 df =70 di
CF 1.055 GHz 1001 pts Span 20.0 MHz CF 1.855 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 185544 GHz 15.56 dam nd8 down 9.89 MHz ML 1.850076 GHz 15.84 dam nd8 down 9,79 WHz
T1 1 1850125 GHz -10.60 dBm nd8 26.00 dB T1 L 1850025 GHz -10.11 dbm nd8 26,00 d8
T2 1 1.860015 GHz -10.91 dém Q factor 1B7.6 T2 1 1.859815 GHz -10.54 dBm Q factor 189.9
L I 4 - [S JL 4
Date’ 29.NOV. 2018 12:34.42 Date: 28 NOV 2018 1235:02
ectrum s pectrum &
Ref Level 26.20 cbm  Offset 620 0B @ RBW 300 kHz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
. MI[1] 16.59 dBm)| MI[1] 15.58 dBm
20 - X 1.8795800 GHz, 20 o 1.8824980 GHz,
NS en W an AN Ve T Y P 26.00 db)| A ST e u;m'\’,,-‘/\\ 26.00 dB|
10 di i Bu 9.750000000 MHz| 104 = B \ 9.670000000 MHz
/ Q factor 192.8) 1 Q factor | 194.7
ad 0 di \
§ 1 ¥
-10 ] -10 JI -
20d [ 20 d \
: F - —— i - J
- e ALy DS T el
sl = o
40 df -40 de
50 df 50 d
&0 -60
<70 df =70 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 187958 GHz 16.59 dam nd8 down 9.75 MHz ML 1.882498 GHz 15.58 dam nd8 down 9.67 WHZ
T1 1 1875185 GHz -9.45 dBm nd8 26.00 dB T1 L 1975165 GHz -10.29 dBm nd8 26,00 d8
T2 1 1,884935 GHz -9.55 dBm Q factor 192.8 T2 1 1.884835 GHz -10.25 dém Q factor 194.7
L L J L L J

Date: 28 NOV 2018 124331

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 29.MOV.2018 124411

Spectrum t"‘? Spectrum l"%‘
Ref Level 26.20 cbm  Offset 6,20 db @ RBW 300 kHz RefLevel 26,20 dbm  OFfset 6.20 0B @ RBW 300 khz
o Att 0B SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mil1] 15.94 dBm| mili] 15.01 dBm|
20 - 1.9129770 GHz 20 M1 1.9130570 GHz
e | e B 26.00 dB ) . B e 26.00 dB
wd 7 Bw 9.970000000 MHz, n 7 Bw A 9.970000000 MHZ|
{ Qfa 191.9 { Q fa \ 191.9]
od 4 ¢ od { 4
1 el 4 Y
-10 3 L -10 %
/ e |
od - A v : =
N AN .y, Leme
o d
-40d 40 d
50 d -50 di
60 -60
70 df 70d
CF 1.91 GHz 1001 pts Span 20.0 MHz CF 1.91 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1912977 GHz 15.94 dBm ndB down 9.97 MHz ML 1.513057 GHz 15.01 dBm ndB down 9,97 MHz
T1 1 1905045 GHz -10.15 dam nds 26.00 dB T1 L 1904985 GHz -11.06 dam nds 26.00 d8
T2 1 1915015 GHz -10.10 dém  factor 191.9 T2 1 1.514955 GHz -10.58 dém  factor 1919
L L J - L JL J

DCate: 20, NOV.2019 12.44:31
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 25

Lowest Channel / 15MHz /| QPSK

Lowest Channel / 15MHz / 16QAM

Date: 29.MOV.2018 12511

1

Date: 29, NOV 2018 1251:31

[= (=
v v
Ref Level 26.20 cbm  Offset 620 0B @ RBW 300 kHz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 0dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 5 61 dBm)| MI[1] 14.13 dBm
20 5 1. 2030 GHz 20 1.8585490 GHz
. st AL A A 26.00 dB . TN 26.00 dB
0 f B Rl 14.266000000 MHZ| 1 i = é"ff“\ ! 14.326000000 MHz
{ Q factor | 130.0) / Q factor 129.7
ad L 0 di |
- N ] 1
3 | Lt
10 i -10 v
20d ‘ \ 20 d / \
A A LA h ~
A e - [ -~ A
a0 df 40 di
50 df 50 d
60 -60
<70 df =70 di
CF 1.0575 GHz 1001 pts Span 40,0 MHz CF 1.8575 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1854203 GHz 15.51 dsm nd8 down 14.266 MHz ML 1.858549 GHz 14.13 dam nd8 down 14,326 MHz
T1 1 1850457 GHz -10.05 dBm nd8 26.00 dB T1 L 1950337 GHz -11.73 dam nd8 26,00 d8
T2 1 1864723 GHz -10.47 dBm Q factor 130.0 T2 1 1.864663 GHz -11.91 dém Q factor 129.7
L I 4 - [S JL 4

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 29.NOV.2016 13.0020

ectrum s pectrum &
Ref Level 26.20 cbm  Offset 620 0B @ RBW 300 kHz RefLavel 26.20 dbm  OFfset 6.20 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.06 dBm)| MI[1] 15.28 dBm
20 1.8784120 GHz| 20 11 1.8837460 GHz
p e ANl e N 26.00 dB N L ‘.Nn_ypﬂ - 26.00 dB
w0d 7 Bw AT 14.386000000 MHZ| 104 g CI e 14.116000000 MHz
{ Q factor \ 130.6 f Q factor 133.4
o lL 0
-10 L -10 l
\ ] T
Y ! !
-z20d : -20 d f i
P e N e
s - - e
3 dagr 7 ey
40 df
50 d -50 di
600 -60
<70 df =70 di
CF 1,88 GHz 1001 pts Span 90.0 MHz CF 1.68 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1878412 GHz 15.06 dBm nd@ down 14.386 MH2 M1 1.883746 GHz 15.28 dBm nd@ down 14,116 MHZ
TL 1 LB72777 GHz -11.20 dbm nd8 26.00 dB T1 L 1.872957 GHz -9.77 dBm nd8 26.00 dB
T2 1 1887163 GHz -10.80 d8m Q factor 130.6 T2 1 1.887073 GHz -11.32 d8m Q factor 133.4
L JL J L JL J

Date: 29, NOV 2018 13:00:00

Highest Channel / 15MHz /

QPSK

Highest Channel / 15MHz / 16QAM

Spectrum s Spectrum &
Ref Level 26.20 GBm _ Offset 6.20 OB @ RBW 300 kHZ Ref Level 26,20 dbm _ OFfset 6.20 db @ RBW 300 kHZ
o At I0de SWT 126ps @ VBW 1MHz Mode Auto FFT o Att a0de SWT 1Z6us @ VBW 1MHz  Mode Autc FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MLl 15.45 dbm| MLl
20 i 1.9043B30 GHz| 20 ™ 1.90¢
Tl LU AV Y (PR - DU 26.00 dB| . N N LY PR TP PN 26.00 dB|
10 d 7 = = By 14.416000000 MHZ 10 I = e AN A \ 14.206000000 MHZ|
Qfa 1 132.1 Qfe 134.1
LE f L 0 ﬂ|
N L N, L
-10 - -10 ¥ i
\
4 b p / \
20 pov -20 + =
g e SR e el CYAY
40 d - 40 di
50 df -50 di
60 -60
70d -70 df
CF 1.9075 GHz 1001 pts Span 30.0 MHz CF 1.9075 GHz 1001 pts an 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
L 1 1.904383 Ghz 15.45 dam N down 14,416 MHz ML 1.905282 GHz 14.13 dBm N down 14,206 MHz
T py 1.900247 GHz -10.91 dem nds 26.00 dB T1 L 1.900427 GHz -12.47 dem nds 26,00 d8
T2 1 1.914663 GHz -11.73 dBm Q factor 132.1 T2 1 1.914633 GHz -11.41 dBm Q factor 134.1
(S I 4 - L JL 4
Date: 20.NOV. 2019 13.00.40 Date: 29.NOV.2019 13.01:00
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LTE Band 25

Lowest Channel / 20MHz /| QPSK

Lowest Channel / 20MHz / 16QAM

s pectrum &
Ref Level 26.20 dbm  Offset 620 0B @ RBW 1 MHZ Reflavel 26.20 dbm  OFfset 6.20 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att 0dE SWT  57ps @ VBW 3MHz  Made auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.82 dBm) 17.09 dBm)
20 . - - 1.8625570 GHz 20 1.8588410 GHz|
T ndp N~ 26.00 dB| T 26.00 dB|
w0 B 20.180000000 MHZ| 104 20.140000000 MHZ|
/ Q factor 92.9) { 92.3
ad 0 di /
T i
J ¢
-10 J -10 J
I ! [
— St -20 —
1~ S SV sy e TN e
-30
40 di -40 de
50 df 50 d
60 -60
<70 df =70 di
CF 1.06 GHz 1001 pts Span 40.0 MHz CF 1.86 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B62557 GHz 17.82 dBm nd@ down 20.18 MHz M1 1.858841 GHz 17.09 dBm nd@ down 20,14 MHZ
T1 1 184993 GHz -8.65 dBm nd8 26.00 dB T1 L 1.84989 GHz -9.45 dBm nd8 26.00 dB
T2 1 187011 GHz -8.14 dBm Q factor 92.3 T2 1 1.87003 GHz -8.77 dBm Q factor 92.3

L J

Date: 29.NOV.2016 13.07.41
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Date: 28 NOV 2018 13.08:01
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum s pectrum &
Ref Level 26.20 dbm  Offset 620 0B @ RBW 1 MHZ Reflavel 26.20 dbm  OFfset 6.20 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
1 M1[1] 1873 dBm) ™M1[1] 17.21 dBm)
20 o~ 1.8822780 GHZ, 20 S 1.8772090 GHz,
ndn " T 26.00 dB)| e i 26.00 dB|
w0 I B 20.180000000 MHZ| 104 B ! 20.020000000 MHZ|
f Q factor 93.3 { Q factor \ 93.8
ad ! )
i ¥
10 . -
/ \
-20d ey
o - s ey N
a0
40 di -40 de
50 df 50 d
60 -60
<70 df =70 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1882278 GHz 18.73 dam nd8 down 20,18 MHz ML 1.877203 GHz 17.21 dam nd8 down 20,02 WAz
T1 1 186993 GHz -7.54 dBm nd8 26.00 dB T1 L 186997 GHz -8.84 dBm nd8 26.00 dB
T2 1 1.89011 GHz -7.53 dBm Q factor 93.3 T2 1 1.88999 GHz -8.69 dBm Q factor 93.8
L L J L L J
Date: 29.NOV.2018 131851 Date: 28 NOV 2018 13.16:31

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

L L

Date: 29.MOV.2018 131711

Spectrum [ Spectrum =
Ref Level 26.20 dém  Offset 6,20 db & RBW 1 MHz Ref Level 26.20 dém  Offset £.20 dB & RBW 1 MHz
o Att 0cde SWT  57us @ VBW 3MHz  Mode Auto FFT I Att 0de SWT 57 ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.84 dBm| N mili]
20 1.9008B40 GHz 20 i 1.
P I e e
P e BT 26.00 dB| ) — 26.00 d8)
10 d / Bw \ 20.060000000 MHZ 0 ¥ Bw 19940000000 MHz
| Qfa ¥ 94.8 / Qfa 95.5
od % od
T
-0 \ -10
20 d = — 20 df
A . e N
~ - —
a0 d 30
\ \
40 ~ -40 .
50 d -50 di
60 -60
70 d -70 di
CF 1,905 GHz 1001 pts Span 40.0 MHz CF 1,905 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1500884 GHz 18.84 dBm ndB down 20.06 MHz ML 1.504321 GHz 19.83 dBm ndB down 19,94 MHz
T1 1 1.89497 GHz -7.12 dém ndé 26.00 dB T1 1 1.89505 GHz -6.19 dBm ndé 26.00 d8
T2 1 191503 GHz -6.95 dBm  factor 54.5 T2 1 1.51499 GHz -6.12 dBm  factor 3

J L J
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o a0, FCC RF Test Report Report No. : FGON0608

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM

Lowest CH 1.10 1.09 2.72 272 | 4.48 4.49 8.99 8.97
Middle CH 1.09 1.09 2.72 273 | 450 4.50 8.99 8.99
Highest CH 1.10 1.09 2.73 2.70 | 4.52 4.49 9.05 9.07

13.49 | 13.43 | 18.34 | 18.38
13.37 | 13.31 | 18.14 | 18.22
13.46 | 13.43 | 18.30 | 18.26
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